FILED
May 10, 2021
INDIANA UTILITY . o
REGULATORY COMMISSION Petitioner’s Exhibit No. 3

CITY OF EVANSVILLE

INDIANA UTILITY REGULATORY COMMISSION

CAUSE NO. 45545

DIRECT TESTIMONY

OF

MICHAEL LABITZKE

SPONSORING ATTACHMENTS ML-1 THROUGH ML-5



ShCoe
New Stamp


10

11

12

13

14

15

16

17

City of Evansville
Cause No. 45545

Direct Testimony of Michael Labitzke

I. INTRODUCTION

Please state your name, occupation, and business address.

My name is Michael Labitzke. I am the Director of the Program Management
Office for the Evansville Water and Sewer Utility (“EWSU”), which is owned by
the City of Evansville (“Evansville”), the Petitioner in this Cause. My business

address is 1 SE 9" Street, Suite 200, Evansville, Indiana 47708.
[...]
deficiencies and meet future demand needs. The existing hydraulic model results do not indicate
that there are any locations where the existing distribution system is failing to meet present day
demand. However a number of new mains are proposed to eliminate dead end mains and
provide looped mains to improve water quality by reducing water age in the system. New mains
are also proposed to supply future demands in areas not currently served by EWSU water mains.
The proposed water mains are shown in Figure 2.23 and a complete listing of main extension
projects is included in Appendix B.

2.5.2.1 German Township Water

To accommodate the request by GTWD for an additional master meter in the southwest portion
of EWSU service territory, it is recommended that two main extensions be installed, as shown in
Figure 2.23, along Hogue Road, Creamery Road, Posey County Line Road, and Middle Mount
Vernon Road. This would allow the new master meter to be installed near Creamery Road and
Posey County Line Road as requested by GTWD.

2.5.3 Booster Station Projects

The proposed projects are summarized by booster station below and a complete listing of booster
station and storage facility projects is included in Appendix C. The proposed implementation
schedule is included in the Capital Improvement Plan in Chapter 4.

2.5.3.1 Campground Booster Station

Heating, Ventilation and Cooling (HVAC) and Electrical improvements

HVAC improvements are proposed for the Campground Booster Station to replace non-operable
portions of the HVAC equipment to reduce the amount of condensation and corrosion in the
booster station and replace electrical that is beyond its intended service life.

Pump Replacement

The existing pumps in the Campground Booster Station will surpass 30 years of service within ten
years. Therefore replacement of both pumps with two pumps of higher capacity is recommended
in the range of years five through ten of the planning period.

Pump Addition

The results from the hydraulic model run for projected demands indicate that the Campground
Booster will not have sufficient capacity to meet future needs. Therefore, the installation of a
third pump with a greater capacity than the existing pumps is recommended.

Evansville Water and Sewer Utility Distribution System Analysis
Water Master Plan 2-32 September 2016



Cause No. 45545
Attachment ML-1
b 46 of 460

N Legend
Evansville FIGURE 2-23 e IR
WATER AND SEWER UTILITY Water Main Extension P roje cts Proposed Instaliation Year 2022-203
{7 Booster Station 2018 o 20272032

HN I B ‘ Storage Tank 2018 —— 20322036
Print Date: g 070 o300 |
September 2016 Feet il § Pressure Zone -
0 5,000 10,000 20,000




Cause No. 45545
Attachment ML-1

Page 47 of 460

Cause No. 45073
OUCC DR 3-11
Page 47 of 459

2.5.3.2 First Avenue Booster Station

Cathodic Protection Improvements
Testing and replacement of the anodes for the cathodic protection system is proposed for the First
Avenue Booster Station to prevent corrosion in the booster station.

Pump Addition

The results from the hydraulic model run for projected demands indicate that the First Avenue
Booster will not have sufficient capacity to meet future needs. Therefore, the installation of a
third pump with the same capacity as the existing pumps is recommended.

Pump Replacement

The existing pumps in the First Avenue Booster Station will surpass 30 years of service near the
end of the planning period. Therefore replacement of both pumps is recommended in the range
of years 21 through 30 of the planning period.

2.5.3.3 Killian Booster Station

Pump Replacement

The existing pumps in the Killian Booster Station are nearing 30 years of service. Therefore,
replacement of the pumps is recommended early in the planning period, prior to replacing the
station at the end of the planning period as part of the next project.

Booster Station Replacement

The Killian Booster Station building is in poor condition, and the existing pumps in the station
are nearing 30 years of service. Additionally, the results from the distribution system modeling
indicate that the Killian Booster Station will not have sufficient capacity to meet future needs.
Therefore, the complete replacement of the station with a new station on the same site is
recommended.

2.5.3.4 Lincoln Booster Station

Booster Station Replacement

The Lincoln Booster Station building is in poor condition and the existing pumps in the station
are nearing 30 years of service. Additionally, the results from the distribution system modeling
indicate that the Lincoln Booster Station will not have sufficient capacity to meet future needs.
Therefore, the complete replacement of the station at a new location is recommended.

2.5.3.5 Stallings Booster Station

Piping Replacement
Replacement of all piping and supports in the booster station is proposed due to corrosion.

Culvert Replacement
Replacement of the failing culvert underneath the entrance drive is proposed.

Evansville Water and Sewer Utility Distribution System Analysis
Water Master Plan 2-34 September 2016



Cause No. 45545
Attachment ML-1
Page 48 of 460

Cause No. 45073
QUCC DR 3-11
Page 48 of 459

Booster Station Replacement

The results from the hydraulic model run for projected demands indicate that the Stallings
Booster will not have sufficient capacity to meet future needs. Therefore, complete replacement
of the station at a new location is recommended.

2.5.3.6 Ward Road Booster Station

Booster Station Replacement

The existing pumps in the Ward Road Booster Station will surpass 30 years of service within ten
years and the existing piping and station structure have large amounts of condensation and
corrosion. Therefore, complete replacement of the station on the same site is recommended.

2.5.3.7 Weinbach Booster Station

Structural Repair
Minor repairs are proposed to correct structural issues with the booster station building.

Pump Replacement

The existing pumps in the Weinbach Booster Station will surpass 30 years of service near the end
of the planning period. Therefore replacement of both pumps is recommended in the range of
years 21 through 30 of the planning period.

2.5.4 Water Storage Facility Projects

Since EWSU contracted with Utility Service Group to maintain their storage tanks and reservoirs,
only two improvement projects are proposed for storage facilities. A complete listing of booster
station and storage facility projects is included in Appendix C.

Campground Reservoir Replacement

The existing concrete structure for the Campground Reservoir will be 100 years old in 2027;
therefore, replacement of the reservoir is proposed. For the purposes of this master plan,
replacement with a similar sized storage tank is proposed, though the final size could potentially
be reduced during a detailed evaluation.

Northern Pressure Zone Elevated Storage Tank

A 0.5 MG elevated storage tank is proposed for the northeast portion of the distribution system.
The tank is proposed to meet fire flow needs and peak demands for the proposed growth,
particularly industrial growth, in the northeast portion of the EWS service area.

Evansville Water and Sewer Utility Distribution System Analysis
Water Master Plan 2-35 September 2016



Cause No. 45545
Attachment ML-1

Page 49 of 460

Cause No. 45073
OQUuCC DR 3-11
Page 49 of 459

CHAPTER 3
WATER TREATMENT PLANT ANALYSIS

3.1 BACKGROUND

The EWSU surface water treatment plant (W'TP) is a conventional water treatment facility using
the Ohio River as its source of raw water and located approximately one mile upstream of
downtown Evansville. The WTP consists of two interconnected treatment systems, namely the
North Plant and South Plant, each with a hydraulic capacity of approximately 36 and 24 MGD,
respectively.

Raw water withdrawn from the river is pumped to the treatment facilities, where it is chemically
conditioned, coagulated, flocculated, and clarified in the primary and secondary sedimentation
basins (separating settleable solids from the conditioned water). Clarified water enters deep bed
filters for removal of additional solids and microorganisms (mainly algae and bacteria). The
filtered water is then chemically conditioned for stability and disinfected prior to being stored in
clear well tanks designed to achieve a required contact time to produce finished water. The
potable water is then pumped into the water distribution system, as described in Chapter 2.

A site plan of the treatment facilities is shown in Figure 3-1. The remainder of Chapter 3 details
the evaluation of the existing treatment facilities, including the electrical system and
instrumentation and control system. This chapter concludes with an approach to replace the
existing surface water plant with a groundwater treatment plant and recommended
improvements to the existing plant. Capital improvements required to expand the plant’s firm
capacity, comply with anticipated future permit limitations, and replace or rehabilitate aging
structures and equipment over a 30-year service period are presented in Chapter 4.

3.2 PLANT CAPACITY ASSESSMENT

Both the existing North Plant and South Plant are supplied with raw water by the Low Service
Pump Station. Table 3.1 tabulates existing treatment facilities comprising each plant and their
associated hydraulic capacities. The capacity ratings were determined by assigning nominal or
design capacity ratings to the treatment processes and then calculating firm treatment capacity
(capacity with the largest unit out of service), operational treatment capacity (actual treatment
capability based on operator knowledge of the process and historical data), and total capacity
(sum of all parallel unit processes working together at maximum rated capacity). The
sedimentation process is the limiting factor in the plant’s firm capacity rating, and will have to be
expanded to achieve a firm capacity of 60 MGD.

The finished water storage capacity is limited to 2.0 MG if the 6.5 MG clearwell is out of service.
This condition will be of particular concern in the future as the disinfection characteristics
(required CT values) of the 1.5 MG clearwell are estimated to be deficient for adequate
inactivation of microbial organisms. From a finished water distribution standpoint, 45 MGD of
the total 85 MGD pumping capacity would also be lost if the 6.5 MG clearwell is out of service

Evansville Water and Sewer Utility Water Treatment Plant Analysis
Water Master Plan 3-1 September 2016



Cause No. 45545
Attachment ML-1
Page 50 of 460

Cause No. 45073
QUCC DR 3-11
Page 50 of 459

(leaving the plant with only 40 MGD of pumping capacity). As such, an additional 6.0 MG
clearwell with 30 MGD of pumping capacity should be added within the 30-year study period.

etilingiBasinsiiSeuthiPlants

!

FIGURE 3-1
Site Plan of the Water Treatment Plant

Evansville Water and Sewer Utility Water Treatment Plant Analysis
Water Master Plan

3-2 September 2016



Cause No. 45545
Attachment ML-1

Page 51 of 460

Cause No. 45073
QuUCC DR 3-11
Page 51 of 459

TABLE 3.1
Water Treatment Plant Firm Capacities
Total Fi
Unit Process North Plant! South Plant’ o mm 5
Capacity Capacity’

River Intakes® 90-140 MGD 70 MGD
Screened Cells (3) 60-80 MGD
30-inch Pipes Backup (3) 30-60 MGD
Low Service Pumping 86 MGD 60 MGD 146 MGD 126 MGD
Pumps 4-6* 86 MGD
Pumps 1-3 60 MGD
Mixing 36 MGD 24 MGD 60 MGD 42 MGD?
Type Rapid Static
G-Value Estimate 1,200 ¢! 500-1,500 ™!
Hydraulic Detention Time 10 sec 2 sec
Flocculation 36 MGD 24 MGD 60 MGD?® 42 MGD*¢
G-Value Estimate 60 - 80 5! 45!
Hydraulic Detention Time 24 min 38 min
Primary Sedimentation 36 MGD 24 MGD 60 MGDS® 42 MGD*
Total Area 20,000 sf” 21,707 sf7
Overflow Rate 1,800 gpd/st’ 1,105 gpd/sf”
Total Volume 2,550,000 gal 3,484,000 gal
Hydraulic Detention Time 102 min 208 min
Secondary Sedimentation 36 MGD 24 MGD 60 MGD® 42 MGD#
Total Area 19,795 sf 12,724 sf
Overflow Rate 1,818 gpd/sf 1,886 gpd/sf
Total Volume 2,078,500 gal 1,431,500 gal
Hydraulic Detention Time 83 min 86 min
Gravity Filtration® 36 MGD 24 MGD 60 MGD 57 MGD
Filters 13-20 12 MGD
Filters 21-28 24 MGD
Filters 29-32 12 MGD
Filters 33-36 12 MGD
Finished Water Storage 8.0 MG’ 0.5 MG 8.5 MG 2.0 MG"
High Service Pumping 85 MGD 0 MGD 85 MGD 70 MGD
HSP Station 2 (Pumps 4-7) 40 MGD
HSP Station 3 (Pumps 8-10) 45 MGD
Plant Firm Capacity 60 MGD 42 MGD*
Notes:
! Capacity figures are based on previous engineering reports and analyses.
* Firm capacity based on largest single unit being out of service under worst-case conditions (such as high raw turbidity and high system demand).
* Capacity estimates vary based on river elevations and actual pipe velocities.
* Pump capacities based on 53 ft. TDH.
* Plant functioned adequately without rapid mixer until 1997; coagulation may be impacted, but it is not recommended to limit overall plant capacity by
the firm capacity of mixing process.
“Total and firm capacities are based on nominal design overflow rates; operational information and historical experience indicate an operational capacity
of approximately 48 MGD.
7 South primary clarifiers are flocculating clarifiers with 18-percent of volume and surface area for flocculation and 82-percent for clarification.
¥ Filters 1-12 are currently out of service.
? All 3 clearwells are interconnected via finished water channel between the Diesel Room and Filters 29-32 Building.
" Although plant firm capacity is not based on firm clearwell capacity, risk of failure/emergency closure of 6.5 MG clearwell poses significant potential
impact to plant capacity and disinfection capabilities.

Evansville Water and Sewer Utility

Water Master Plan

Water Treatment Plant Analysis

September 2016



Cause No. 45545
Attachment ML-1
Page 52 of 460

Cause No. 45073
QUCC DR 3-11
Page 52 of 459

3.3 PLANT DESCRIPTION AND CONDITION ASSESSMENT

The existing plant was constructed in stages. The oldest major unit processes still in service are
Filters 13-20 constructed in the late 1930s, while the newest (Filters 35 and 36) were completed in
2008. Many of the older structures are in need of rehabilitation, and much of the process
equipment is old or beyond the intended service life and in need of replacement. Specific
summaries and comments on grouped treatment processes, pumping and storage facilities follow.

3.3.1 Low Service Pumping Station

There are three traveling screens in the Low Service Pump Station that remove debris from the
river intake water prior to pumping for treatment, as shown in Figure 3-2. Screen No. 1 was
most recently rebuilt in 2009. Six vertical turbine pumps transfer raw water from the river to the
treatment facilities in both the North and South Plants. Within this building are also an air
compressor for the pneumatically actuated discharge valves and a potassium permanganate feed
system.

Bach of the low service pumps, as shown in Figure 3-3, require periodic pump rebuilds and
replacement of the motors and drives. Low Service Pump Nos. 1, 3, and 6 were rebuilt in a 2015
project and Pump No. 1 had a new motor and variable frequency drive installed. Low Service
Pump Station interior and exterior coatings and HVAC system improvements will be needed over
the next 30 years in addition to scheduled process equipment rebuilds/replacements. The interior

FIGURE 3-2
One of Three Travelling Screens Located Inside the Low Service Building

Evansville Water and Sewer Utility Water Treatment Plant Analysis
Water Master Plan 3-4 September 2016



Cause No. 45545
Attachment ML-1

Page 53 of 460

Cause No. 45073
oucCC DR 3-11
Page 53 of 459

and exterior of the low service pump station building are shown in Figures 3-4 and 3-5. Another
significant Low Service Pump Station cost is river dredging to remove sediment that continually
accumulates and threatens to choke off the plant intakes. In the recent years, sediment
accumulation has gotten worse and dredging has become an annual need.

FIGURE 3-3
Low Service Pumps

FIGURE 3-4
Low Service Pump Station Building Exterior

Evansville Water and Sewer Utility Water Treatment Plant Analysis
Water Master Plan 3-5 September 2016



Cause No. 45545
Attachment ML-1
Page 54 of 460

Cause No. 45073
OUCC DR 3-11
Page 54 of 459

FIGURE 3-5
Low Service Pump Station Interior

3.3.2 Primary Sedimentation

There are two sets of primary sedimentation basins, South and North. At the North Plant Settling
Basins, new V-notch weirs were installed and the sludge collector drive units were replaced
during a project in 2015. Replacement of the sludge collector mechanisms was an alternate item
in the 2015 project, but not performed due to project budget constraints. The manufacturer has
estimated approximately five years of remaining life for the sludge collection mechanisms and
their replacement. The equipment has a 20-year lifespan, so replacement of the sludge removal
mechanisms in both of the North Plant sedimentation basins has been accounted for in the 30-
year timeframe of this Master Plan. One of the North Plant primary sedimentation basins during
the 2015 project is shown in Figure 3-6. The rapid mixer and four of the six vertical flocculators
in the North Plant are original, built in the 1950s, and are past their useful life. New drivers were
installed on two of the six flocculator mixers in the 2015 project. A new variable speed rapid
mixer and rebuild/replacement of the six flocculator drives is anticipated over the next 30 years.
There is currently no redundancy with the rapid mixer at the North Plant. The North Plant
sedimentation and flocculation basin tank walls are showing significant signs of concrete surface
deterioration as a result of chemical attack. The bridges and piping are showing signs of
corrosion. The existing variable speed rapid mixer and flocculator drive arrangement for the
South Plant are shown in Figure 3-7.

Evansville Water and Sewer Utility Water Treatment Plant Analysis
Water Master Plan 3-6 September 2016



Cause No. 45545
Attachment ML-1

Page 55 of 460

Cause No. 45073
QUCC DR 3-11
Page 55 of 458

FIGURE 3-6
Sludge Rake in North Primary Sedimentation Basin

FIGURE 3-7
North Plant Flocculation Tanks

The North Sludge Station consists of a drain pump and sludge withdrawal valves in a deep valve
vault with a small above grade structure that will require rehabilitation near the beginning of the
study period. Two new 8-inch electric actuated plug valves were replaced in this station in the
2015 project. The interior of the existing valve vault for the north sludge station through the fall
protection grating is shown in Figure 3-8.

Evansville Water and Sewer Utility Water Treatment Plant Analysis
Water Master Plan 3-7 September 2016



Cause No. 45545
Attachment ML-1
Page 56 of 460

Cause No. 45073
OouCC DR 3-11
Page 56 of 459

FIGURE 3-8
North Sludge Station Valve Vault Interior

The South Plant includes a static mixer for chemical injection followed by two reactor-type
Primary Sedimentation Basins that include both flocculator drives and sludge rake drives. The
flocculator drive arrangement for the South Plant Primary Sedimentation Basins is shown in
Figure 3-9. The drives on the two Primary Sedimentation Basins need replaced early in the
planning phase as all four drives are original. The South Sludge Pump Station, located in the
center of the four existing South Sedimentation Basins, needs improvements, as shown in Figures
3-10 and 3-11. This station was placed in operation around 1969, without significant mechanical
or structural rehabilitation since then. Rehabilitation of the South Sludge Pump Station should
include an additional sump pump, new hatches, stairs and coatings. Additional piping and valves
are also needed for this station to serve the proposed third set of South Sedimentation Basins.

i
SN2 IS
T S

‘“m
ey
TR
1!
e

!
L8t
oLk

LIPS
Seetev et b ety
SOOI NACEICHELS

>,
P

FIGURE 3-9
Flocculator Drive in the South Sedimentation Basins

Evansville Water and Sewer Utility Water Treatment Plant Analysis
Water Master Plan 3-8 September 2016